GENERAL SAFETYPRECAUTIONS

Your safety, and the safety of others, is very important. To help -you make Informed decisions about safety, we have
provided installation and operating instructions-and other information on labels and in this guide. This information
alerts you to potentlal hazards that could hurt you or others. it is not possnble to warn you about all potentlal hazards
assocuated with this product, you must use your own good judgment.

This guide identifies potential hazards and has important safety messages that help you and others avoid personal injury
or death. WARNING and CAUTION are signal words that identify the level of hazard. These signal words mean:
AWARNING signals a hazard that could cause serious injury or death, if you do not follow recommendations. ACAUTION
signals a hazard that may cause minor to moderate Injury, if you do not follow recommendations.

This guide uses NOTICE to call attention to important mechanical information, and Note: to emphasize general
information worthy of special attention. '

IMPACT AND MOVING PARTS ENTANGLEMENT HAZARD

Fallure to observe these instructions could lead to severa injury or death
+ Always use extreme caution when drilling on any vehicle, Make sure that all fuel lines, brake lines, electrical wires, and other objects are not punctured
or damaged when / if drilling on the vehide, Thoroughly inspect the area to be drilled (on both sides of material) prior to drilling, and relocate any objects
that may be damaged. Failure to inspect the area to be drilied may result in vehicle damage, electrical shock, fire or personal injury.

+ Always wear safety glasses when installing this kit. A drilling operation will cause flying metal chips. Flying chips can cause eye injury,
» Always use extreme caution when cutting and trimming during fitting.
» Always remove jewelry and wear eye protection.
+ Never lean over battery while making connections.
+ Never route electrical cables:
« Across any sharp edges,
« Through or near moving parts,
« Near parts that become hat.
+ Always insulate and pretect all exposed wiring and electrical terminals.
« Always install terminal hoots as directed'in installation instructions,
+ Always use appropriate and adequate care in lifting components into place. ‘
+ Always insure components will remain secure during installation and operation.
« Ahways tighten all nuts and bolts securely, per the instaliation and operation.
« Always perform reqular inspections and maintenance on the winch, winch mount and related hardware.
« Never ever operate this WARN product with damaged or missing parts.

Read installation and opetating nstructions thoroughly.

©2014 Warn Industries, Inc.WARK® and the WARN logo are Wrademarks of Warn mdusitles Inc. 1 93836AD



MOVING PARTS ENTANGLEMENT HAZARD - -
% o : ' Fallure to ohserve these instnictions tould lead to minor or moderate injury

g Always tzlka hme to fully read and understand the installatmn and Operatmns Gu[de Included with this pruduct. ]

. Never uperate thls product ifyou are under 16 yearsofage. =

*  Never operate this productwhen under the influence of deugs; atcohul or medicatmns

Read installation and operatmg Instructions thoroughly

EQUIPMENT DAMAGE
. Ah-fays refertothe Installatlun and Speclﬂcatlon Guide, supplled In the winch Kit, for al[w!rmgschematlcs and specific detalls'on Iluwto wire this WARN pratiuct te your vehicle,

' Read installation and operating instructions tharoughly. o B )
BEFORE YOU BEGIN

This kit is compatible with WARN's line of ATV winches. Winch Is sold separately, Please read WARN's Winching Technique guide and
winch installation guide provided with the winch prior to installation and use of this product.

Not all the hardware required to install a winch is included in this mounting kit, Some hardware will be used from Warn Winch kit.

Before beginning winch instaliation, allow the engine and exhaust system to cool and disconnect the negative cable from the battery

TABLE OF CONTENTS | \

Tools Required...mmmereersenns s s SN page 2
Torque Specificatians. (44 Abb TR AR AR RSB SRR RS R RR RSO RO Vst RO SO page 2
PAIES LIS i iecuurussininsssessessiss sossssensrssnsssssenssssns eesessssessesess sssesssssss s seses s soseees essses senensassms s e page 3
Installation e RS s A SeRRRS R wpage 4-9
Maintenance/Care s SO S S S S o [ o - [ 1]

TOOLS REQUIRED

- Ratchet

- Torque Wrench

« Sockets: 10mm, 12mm, 13mm, 16mm
«Wrenches: 10mm, 12mm, 13mm, 16mm
« Screwdrivers: Slotted, Phillips

» Allen Wrenches: 1/8% 5mm

» Sidecutters or Utility knife

«Voltmeter or Test Light

» Electric Tape

TORQUE SPECIFICATIONS

Please use the recommended torque specifications when assembling this product unless otherwise specified in the instructions.

FASTENER SIZE FASTENER TORQUE FASTENER FASTENER TORQUE
st
pit | em N

" ) ay | 2 3
5716 7 @ |us 15 |6

3/8" 30 {40) Mo (7.5 10

7/ie” 48 (66) M8 {18} 25

172" 74 {100, - fMi0 {37) 50
foner 106 (144)

578 s | oo

Iz 29 (364)

2014 Warn Industries, Inc. WARN® and the WARN logo are tradentarks of Warm Industrles Inc. 2 R B 93836A0




3

ltem Part Number Qty
1 92454 1
2 92453 1
3 .. 92452 1
7 91161 2
8 - 8297 .- 2
9 81813 - 2
10 26744 2
1" 66129 6
12 83125 4
13 85749 4
14 91162 4
15 92013 2
16 . 62066 2
17 . 93105 2
18-, - 79413 2
C200 - 79146 2

21 64110 2

Description

Winch Mount Plate

Fairlead Bracket

Winch Mount Bracket

M8 - 1.25 x 20mm Flat Hex Head Capscrew
M8 Lock Washer

M8 - 1,25 x 20 Hex Capscrew

M8 - 1.25 x 12 Hex Head Capscrew

M8 x 1.25 Flanged LockNut

M6 x 1.0 Hex Nut Flanged

M10 x 1.5 x 25 Carriage Bolt

M10x 1.5 Nylon Hex Lock Nut

M8 x 1.25 x 20 Carriage Bolt

6mm - 1.0 x 24mm x 37mm U-bolt

M8 Flat Washer

M8 - 1.25 x 31 x 41 U-bolt

M8 x 1.25 Hex Nut Flange

M8 - 1.25 x 30 Hex Head Flange Capscrew

PARTS LIST

©2014 Wam indastries, inc WARN® and the WARN logo are trademarks of Warn Industries Inc.

9383640



INSTALLATION INSTRUCTIONS

T, Remove the six front 6mm bolts and two clip pins holding
plastic guards in place. See Figure 1,

2. Partially remove bottom plastic guard, See Figure 2.

Figure 2

3.  Remove the 6mm bolts from left and right side of
brushguard. See Figure 3, '

L

- Figure 3

+

2014 Warn Industries, Inc. WARN® and the WARN logo are trademarks of Warn Industiles nc. 4 . 93836AD




» |

I | ~ INSTALLATION INSTRUCTIONS B

4. Remove the six M8 bolis secuifing brush guard to frame, Sée
Figure 4, ' S

Figure 4 _ B i

5. Remove brush guard from frame.

Figure 5

6. Attach fairlead to fairlead mounting bracket using the
10mm carriage bolts and 10mm lock nuts,

Figure 6

@2014 Warn Industries, Ine, WARN® and the WARHN logo are trademarks of Warn Industries Inc. 5 : 93836A0



INSTALLATIO N

7. Attach winch moUnting bracket to fairlead mounting
bracket using the 8mm carriage bolts and 8mm lock nuts.
- DO NOT TIGHT COMPLETELY AT THIS TIME.

B. Attach winch to winch mounting plate as shown in Figure 8a.

Note the orientation of \gvi'nch. For this applica:tio';n, the rope
should pull from the top of the drum as shown in Figure 8b.

). Attach winch assembly to brush guard, using two 8mm
flange head bolts as shown in Figure 9,

Figure 7

Flgure 2

8mm boit and

lockwasher

1014 Warn Industrles, Inc. WARN® and the WARN logo are trademarks of Warn Industres inc. [

"93836A0




INSTALLATION INSTR

10. lns_téll cross plate using 6mm u-bolts and Ib'c'k nuts.

Next, bolt the cross pl'at_;_e: to the faitlead mounting bracket
using 10mm carriage botts with 10mm lock nuts,

11. Hang brushguard on front of vehicle. Fasten upper portion
of brushguard by reusing four stock 8mm bolts and nuts.
Fasten the lower portion using two new, longer, 8mm bolis
and nuts found in this kit. See Figure 11.

Reminder: You will use two [onger bolts found in this kit for
the lower portion of brushguard install.

NEW fonger 8mm i
bolts and nuts

Figure 11

12. Attach the rear of the winch mounting bracket using the
8mim u-bots previded and 8mm flanged nuts. See Figure

12,

Figure 12

©2014 Warn \ndustites, Inc, WARN® and the WARN loge are frademarks of Wam Industiles [nc. 7 4383640



INSTAI.LATION

, hat all hardware has been ‘rlghtened
: For torque speclﬁcatlons refere ce page 3 of thls instruction
booklet ' Lo :

Besure-to tighten the hi;ts att'a__chi'hg t'he_ winch mounting
‘plate to the fairlead mounting bracket, as shown in Figure 13.

-7 IMPACT AND MOVING PARTS ENTANGLEMENT HAZARD :
Fallure to observe these instructions could lead to severe injury or death .

~« Always tighten all nuts and bolts securely, per the installation and
operation, Failure to check all nuts and bolts prior to use can result in
product failure which can lead to vehicle damage and operator injury
or death,

Read installation and operating instructions thoroughly,

14. The winch rope unwinds off the top of the drum for this
mounting configuration. Route the winch rope through the
fairlead and attach the hook assembly from the warn winch
kit using the pin and cotter provided, See Figures 14 and 15.

15, Complete the winch installation as described in the wirich
installation and specification guide that came with the
winch.

IN

Figure 13

Figure 15

) Fiure 16

2014 Warn Industries, inc. WARN® and the WARH logo are tradematks of Warn Industiles Inc.

93836AD




INSTALLATION

« It shouldbe noted that the following instructions are ATV specific
only, The following instructions should be referred to as reference
instructions to assist wiring the winch from the installation and

specification guide supplied in the winch kit.

The suggested mounting location for the winch contactor
is under the plastic cover just behind the seat as shown in
Figure 17,

IMPACT AND MOVING PARTS ENTANGLEMENT HAZARD
Failure to observe these instructions could lead to severe injury or death

« Avoid all moving and petentially hot components of vehide when
routing electrical cables, Avoid areas where the wiring could be
pinched when components are reinstalled. Failure to do so can result
in product failure which can lead to vehicle damage and operator
injury or death,

Read installation and operating Instructions thoroughly.

17. To install the contactor you must first remove the fuse box by
pressing the button on the front side of the plastic as shown
in Figure 18.

18. With the contactor terminals facing the rear of the vehicle,
install contactor beneath the fuse box location.

Drill two holes in the plastic and use the hardware provided
in the your WARN winch kit to fasten the flanges of the
contactor to the vehicle,

Reinstall fuse box and plastic guards removed in step 1 and
15. Installation is complete.

INSTRUCTIONS

Fgure 17

Figure 18

Figure 19

®2014 Warn industries, Inc WARN® and the WARN logo are trademarks of Wam industries inc.

93836A0



MAINTENANCE / CARE

+.. Inspect énjll parts on the winch, winch mounrt, and related hardware prior to each use. Replac'e all hardware that appears rusted or
- deformed. . '

—_—

2, 'Ins'bect all n;jts ari'd'bqlts on-the winch, winch mount,, and related hardware prior to each use, Tighten all nuts that appear to be
loose, Stripped, fractured, or bent bolts or nuis need to be replaced.

3. Checkall cables prior to use. Replace cables that look worn or frayed,

4. Check all moving or rotating parts. Remove debris that may inhibit the part from moving freely.

014 Warn Industrles, Inc.WARN® and the WARN logo are trademarks of Warn Industrles Inc. 10 . 93836A0




